
 
 

 
 

 
AGENDA 

REGULAR MEETING OF THE BOARD OF DIRECTORS 
District Board Room, 2890 Mosquito Road, Placerville, California 

August 28, 2023 — 9:00 A.M. 
 

Board of Directors 

Brian K. Veerkamp—Division 3 Alan Day—Division 5 
President    Vice President 

 
George Osborne—Division 1  Pat Dwyer—Division 2   Lori Anzini—Division 4 
Director    Director    Director 

 
Executive Staff 

Jim Abercrombie   Brian D. Poulsen   Jennifer Sullivan 
General Manager   General Counsel   Clerk to the Board 
 
Jesse Saich    Brian Mueller    Jamie Bandy 
Communications   Engineering    Finance 
 
Jose Perez    Tim Ranstrom    Dan Corcoran 
Human Resources   Information Technology   Operations 

 
 
[...]
ameter pipe returns water from the new 
pump station to an existing City transmis-
sion main in Yosemite Boulevard. A new 
pump building houses electrical equipment, 
pumps, standby generator, restroom, and a 
sodium hypochlorite room. The project site 
also allows for the following potential future 
improvements: a second water storage tank, 
additional potable water well, and second 
pump station. 

 Project manager for the East Bay Munic-
ipal Utility District, California, Orinda Water 
Treatment Plant Disinfection Enhancements. 
The project provides design services for the 
District’s 200-mgd Orinda Water Treatment 
Plant. The project includes new low-
pressure UV disinfection facilities, chlorine 
contact basin, electrical building and 
standby generator, and filter effluent and 
electrical modifications, and will allow signif-
icant reduction of disinfection byproduct 
formation to continue producing high-
quality potable water. 

 Project engineer for the City of Sacra-
mento, California, 110-mgd Fairbairn Water 
Treatment Plant Expansion to the existing 
90-mgd conventional plant. The new pro-
cess included four-stage flocculation basins, 
sedimentation basins with mechanical 
sludge collection, dual media granular fil-
ters, 7-MG CT basin and clearwell, and 100 
mgd of additional high service pump station 
capacity. The project also added a new 
chemical storage and feed building, new 
two-story maintenance and control build-
ing, and solids handling facilities. Special 
considerations were made in the design for 
future implementation of UV disinfection 
facilities. This $53-million project bid below 
the engineer's estimate. Unique project 
challenges included habitat requirements 
for endangered species and large pipeline 
construction in the City's flood control levee. 
The project also required coordination with 
an expanded and upgraded intake structure 
on the American River. 

 Project manager for the City of Sacra-
mento, California, Department of Utilities 
Water Treatment Plants Rehabilitation. The 
project objective was to rehabilitate and 
replace facilities at the 100-year-old Sacra-
mento River Water Treatment Plant 
(SRWTP) to maintain its 160 mgd capacity 
and provide new mechanical residuals han-
dling systems for it and the 200-mgd E.A. 
Fairbairn Water Treatment Plant (EAFWTP) 
to improve and increase the solids handling 
capacity. Key components at SRWTP includ-
ed 80 mgd of flocculation/sedimentation; 
high-rate granular media filters; 7,000-hp 
high-service pump station; spent backwash 
handling and mechanical dewatering-based 
solids handling systems; disinfection system 
expansion; new plant electrical substation 
and electrical system improvements; large-
diameter piping; and clearwell improve-
ments. Key components at EAFWTP includ-
ed spent backwash handling facilities and 
new mechanical dewatering-based solids 
handling systems.  

cccarol/o~ 



Christopher T. Cleveland, PE 

 
 

 Principal-in-charge/project manager for 
the City of Sacramento, California, Long-
Term Water Treatment Capacity Evaluation 
(WTPs Master Plan). The City currently op-
erates two surface water treatment plants. 
The E.A. Fairbairn Water Treatment Plant 
(EAFWTP) is located on the American River 
and is rated at 200 mgd. To meet the pro-
jected future demand of 410 mgd, the City 
will need to develop 150 mgd of additional 
treatment capacity. This study evaluated the 
costs and challenges associated with alter-
natives for increasing capacity, including 
pumping back to EAFWTP (150 mgd), ex-
panding the Sacramento River Water 
Treatment Plant (150 mgd of additional ca-
pacity), building a new water treatment 
plant in North Natomas on the Sacramento 
River (150 mgd), and a combination of these 
alternatives. 

 Project engineer for mechanical design 
of an 80-mgd expansion for the City of Sac-
ramento, California, Sacramento River Water 
Treatment Plant to an overall capacity of 160 
mgd. Responsibilities included mechanical 
design of the grit basin/flash mix/flow split 
structure, flocculation basins, CT ba-
sin/clearwell, and filter waste washwater and 
sludge handling lagoons. Unique aspects of 
the project include one of the largest grit 
basins of its kind, flow split into three sepa-
rate treatment trains, and design of plant 
facilities to account for a 100-year flood. The 
project included construction of raw water 
pipelines that connected to a new 160-mgd 
intake structure on the Sacramento River. 

 Project manager for the City of West 
Sacramento, California, Bridge District Pump 
Station, Reservoir, and Park, a dual-purpose 
water storage facility and neighborhood 
park that provides essential infrastructure 
for the Ironworks neighborhood and future 
development in the Bridge District. The pro-
ject includes design of a 3-MG water stor-
age tank; 3,000-gpm booster pump station; 
and a municipal park, as well as security 
features such as CCTVs, hardened perime-
ter, and intrusion alarm systems. The project 
also involved public outreach and coordina-
tion with utilities and various agencies. The 
final design incorporated several innovative 
features. Since it would not be possible to 

conceal the tank from view, the decision 
was made to celebrate the tank and make it 
stand out as part of the surrounding park. 
Architectural relief using steel piping and 
exterior lighting were incorporated into the 
design as part of a community water theme. 
The Bridge District Water Storage Facility 
won the American Public Works Associa-
tion’s 2014 Project of the Year (Small Agen-
cy Division) and 2015 National Project of the 
Year (Small Cities/Rural Communities). 

 Principal-in-charge for a 15-month bio-
denitrification pilot study for the Cucamon-
ga Valley Water District, California. The pro-
ject involved confirming anticipated design 
criteria for nitrate removal, attaining Califor-
nia Division of Drinking Water conditional 
approval for biottta®-based dibromochlo-
ropropane treatment, demonstrating the 
stability of the system under forced system 
disturbances, and familiarizing District staff 
with the system. 

 Principal-in-charge and design manager 
for a three-year wellhead treatment project 
with the City of Delano, California. During 
the project, a nine-month pilot study was 
performed to confirm anticipated design 
criteria for a two-stage, fixed-bed biotreat-
ment system. The results of the pilot study 
were used to design, construct, and perform 
an approximately 12-month demonstration 
of a full-scale biological nitrate treatment 
facility. 

 Principal-in-charge and design manager 
for a West Valley Water District, California 
and Department of Defense project focused 
on implementing fixed-bed biotreatment 
(FXB). The objective of this work is to evalu-
ate the efficacy of using FXB biological 
treatment and post-treatment to remove 
perchlorate from groundwater and produce 
water that meets all drinking water stand-
ards. Using over 19 years of bench and pi-
lot-scale experience as a foundation, Carollo 
is providing a 950-gpm demonstration of 
FXB biological treatment for removing per-
chlorate from the District’s Well No. 11 and 
the City of Rialto’s Well No. 6 under a de-
sign-build delivery model.  

 

cccarol/o~ 



 

 
 

Education 
BS Civil Engineering, 
South Dakota School of 
Mines and Technology, 
1995 

Licenses 
Professional Engineer, 
Colorado 
 

S. Jason Rozgony, PE 
Jason Rozgony has 26 years of experience in the water and wastewater industry, the 
majority of which has been full-time cost estimating for engineering projects and at-
risk, CMAR, design-build, and hard-bid projects. He has been responsible for devel-
opment of corporate estimating standards and has managed estimating staff across 
the United States. Jason has prepared discipline-level estimates and has led complete 
estimates for more than 400 design and fixed-price construction projects requiring 
collaboration with design engineers, vendors, and subcontractors from preliminary 
through final design. 

Relevant Experience  
 Estimator for the East Bay Municipal Util-
ity District, California, $270 million Orinda 
Water Treatment Plan Disinfection Enhance-
ment project.  

 Estimator for the City of Sunnyvale, Cali-
fornia, $50 million Water Pollution Control 
Plant Secondary Treatment and Dewatering 
Facilities Design. The project included ex-
panding the secondary treatment process 
to a conventional activated sludge (CAS) 
process, adding dewatering and thickening 
facilities for sludge handling, and adding 
sidestream ammonia treatment. The CAS 
process will remove nitrogen in anticipation 
of upcoming nutrient regulations in the San 
Francisco Bay. 

 Estimator for the City of Richmond, Cali-
fornia, $34 million Veolia Wastewater Treat-
ment Plant Critical Improvements. Car-ollo 
provided design and engineering ser-vices 
during construction for Veolia Water’s Criti-
cal Improvements. The project included grit 
removal, fine screen, and odor control sys-
tem upgrades at the headworks; aeration 
basin diffuser improvements; secondary ef-
fluent splitter box modifications; new blower 
building; and secondary clarifier mechanism 
replacement for early imple-mentation of 
critical facility components. 

 Estimator for the San Francisco Public 
Utilities Commission, California, Treasure Is-
land Wastewater Treatment Plant 
Task Order 3. 

 Estimator for the Inland Empire Utilities 
Agency, California, IEU RP-1 Liquid Solids 
Capacity Recovery project. 

 Estimator for the County Sanitation Dis-
tricts of Los Angeles County, California, $120 

million Lancaster Water Reclamation Plant 
Expansion Phase I. 

 Estimator for the San Francisco Public 
Utilities Commission, California, $1.1 billion 
Southeast Treatment Plant Biosolids Im-
provements. 

  Estimator for the City of Aurora, 
Colora-do, $19 million Wemlinger Water 
Purifica-tion Plant CT Chamber Design. The 
project involved design of a 2.5-MG buried 
con-crete disinfection chamber with a ser-
pentine channel and a baffling factor of 0.80 
outside of the treated water reservoir. 

  Estimator for the Tualatin Valley 
Water District, Oregon, Willamette Water 
Supply Project. This regional water supply 
program will be planned, designed, and 
constructed so that it is fully operational by 
2026. The program includes an expanded 
intake, pump station, 20-MG reservoir, ap-
proxi-mately 30 miles of 66-inch-diameter 
steel transmission pipelines, and a new, seis-
mical-ly resilient water treatment plant that 
will initially produce up to 60 mgd with a fu-
ture buildout of 120 mgd. 

 Estimator for the Seattle Public Utilities, 
Washington, $66 million West Seattle and 
Maple Leaf Reservoirs. 

 Estimator for the Peace River Manasota 
Regional Water Supply Authority, Florida, 
Peace River Reservoir Expansion. This $45- 
million project included the construction of 
an earthen reservoir. 

 Estimator for the City of Las Vegas, Ne-
vada, $20 million Filtration Building Im-
provements. 

 Cost estimator for the City of Westmin-
ster, Colorado, North Huron Interceptor. Re-
sponsible for cost estimating consistent with 

cccarollo" 



S. Jason Rozgony, PE 

 
 

design level submittals for the detailed de-
sign and routing of the under-capacity sec-
tions of sewer interceptor, resulting in ap-
proximately 7,400 linear feet of new inter-
ceptor piping. $14 million. 

 Estimator for the City of Odessa, 
Texas,$154 million Water Quality Improve-
ments Phase III. This 55-mgd surface water 
treat-ment project included a new 20-mgd 
high-rate flocculation/sedimentation facility 
that replaced existing facilities. The project 
in-cluded water treatment plant rehabilita-
tion and miscellaneous upgrades in which 
Carol-lo conducted a process evaluation to 
im-prove the water quality, which has high 
lev-els of hardness and total dissolved sol-
ids. The improvements include structural 
reha-bilitation, new chemical and electrical 
facili-ties with advanced water treatment in 
mind, city-wide SCADA upgrades, and con-
struc-tion of new plate settlers in lieu of ag-
ing flocculation and sedimentation basins. 

 Estimator for the City of North Miami 
Beach, Florida, $30 million Northwood Wa-
ter Treatment Plant Phase II Improvements.  

 Estimator for the South Adams County 
Water and Sanitation District, Colorado, $42 
million Pellet Softening, Disinfection, and 
Facility Improvements. The project involves 
adding a 14-mgd softening treatment sys-
tem consisting of pellet reactors, recircula-
tion pumping, seed washing, seed and pel-
let transfer pumping, pellet storage, stabili-
zation basins, filters, and multiple new 
chemical treatment systems to integrate 
with the existing plant. 

 Estimator for the North Texas Municipal 
Water District, Texas, $31 million South Mes-
quite Regional Wastewater Treatment Plant 
Solids Handling Improvements. The project 
involved providing a new solids de-watering 
facility to process solids for the current 33-
mgd plant capacity, including consideration 
for future equipment to pro-cess solids for 
the 41-mgd plant capacity. 

 Estimator for the Eagle River Water and 
Sanitation District, Colorado, $50 million 
Avon Wastewater Treatment Facility Nutri-
ent Upgrades. This project included im-
provements to the Avon Wastewater Treat-
ment Facility secondary treatment process 

to meet Regulation 85 nutrient limits. The 
recommended process configuration in-
cluded an Anaerobic/Anoxic/Oxic (A2O) 
process with flexibility to operate in the 5-
Stage Bardenpho configuration. Design ele-
ments included expanded and modified 
aeration basins, secondary pumping, a new 
secondary clarifier, and condition assess-
ment improvements to screening, grit re-
moval, primary sedimentation, and equali-
zation basins. The project was delivered via 
a CMAR delivery model to include construc-
tion sequence and constructability approach 
in the design process.  

 Estimator for the City of Kansas City, 
Missouri, $155 million Blue River Wastewater 
Treatment Plant Biosolids Upgrades. This 
project includes the preliminary and con-
ceptual design of a new THP system and 
necessary improvements for processing bio-
solids from three of the City’s wastewater 
treatment facilities. Project included provid-
ing assistance to the City for procurement 
strategy development, packaging evalua-
tions, development of preliminary design of 
the THP system, comprehensive evaluation 
of proposal submittals, and negotiation of a 
long-term service contract.  

 Estimator for the City of Houston, Texas, 
Owner’s Advisor Northeast Water Purifica-
tion Plant Expansion. Carollo is providing a 
complete range of owner’s advisory con-
struction quality monitoring services, such 
as field inspection and document and 
scheduling review. 

 Cost estimator for the City of Salem, Or-
egon, $39 million Geren Island Water Treat-
ment Plant Improvements. Carollo de-
veloped, vetted, and deployed near-term 
mitigation strategies in less than three 
weeks. This included design of temporary 
treatment systems, installed without plant 
shutdown during this high-water demand 
period. Provided cost estimating for the 
project delivered through a CM/GC method 
to construct a new ozone facility. 

 

 

 

 

cccarollo" 



 

 
 

Education 
BS Environmental 
Engineering, California 
Polytechnic State 
University, San Luis 
Obispo, 2005 

Licenses 
Civil Engineer, California 

Certification 
10-Hour Construction 
Safety and Health, 
Occupational Safety and 
Health Administration, 
California, 10/18/2007 
Certificate, C2 Fall 
Protection, ClickSafety, 
2013 
Certificate, C2 Confined 
Spaces, ClickSafety, 2013 
Certificate, C2 Excavation 
Safety R2, ClickSafety, 
2013 

Professional 
Affiliations 
American Public Works 
Association 
California Water 
Environment Association 
Water Environment 
Federation 
 
 

Keith T. Corcoran, PE 
Keith Corcoran has 18 years of engineering experience. He has served as design en-
gineer, resident engineer, and construction manager for water and wastewater facili-
ties and infrastructure, including heavy civil, large-diameter pipelines, screening facili-
ties, pumping stations, treatment facilities, and water mains.

Relevant Experience 
 Design engineer for the City of Modesto, 
California, Industrial Tank 13 and Pump Sta-
tion, which involved design of a 4.2-MG 
concrete reservoir and 12-mgd pump sta-
tion. The project included four horizontal 
split case pumps, altitude sustaining valve, 
piping, HVAC, monorail, and an AWWA 
D110 Type I tank. 

 Design engineer for the City of Turlock, 
California, Fulkerth Tank and Pump Station, 
which involved design of a 1-MG concrete 
reservoir and 7.75-mgd pump station. Re-
sponsible for tank material evaluation, site 
layout, and pump station design, which in-
cluded horizontal split case pumps, altitude 
sustaining valve, piping, HVAC, and mono-
rail. 

 Engineering services during construction 
for the City of Turlock, California, Fulkerth 
Tank and Pump Station, which involved 
construction of an AWWA D110 prestressed 
concrete water tank and booster pump sta-
tion. Responsible for submittal review, re-
sponses to requests for information, and 
preparation of design clarifications. 

 Design engineer for the Santa Cruz 
County Sanitation District, California, Noble 
Gulch Sewer Improvements. The project in-
cluded more than 2,400 feet of 8-inch grav-
ity sewer, 6,700 feet of 15-inch gravity trunk 
sewer, and 2,000 feet of 8-inch sliplining. 
Construction methods included traditional 
open cut, sliplining, and microtunneling 
trenchless technology. Responsible for de-
sign, specifications, and cost estimate. 

 Project engineer for the City of Oroville, 
California, Corridor Study for Oroville Dam 
Boulevard Relief Sewer. The project evalu-
ated two alternative sewer alignments that 
included Caltrans right of way, Union Pacific 
right of way, and coordination with other 
utility providers. 

 Design engineer for the Santa Cruz 
County Sanitation District, California, Brom-
mer/Hidden Beach Pump Station Rehabili-
tation. The project involved replacement of 
three pumps at each lift station and appro-
priate piping while maintaining lift station 
operations. Responsible for developing pro-
ject plans and specifications. 

 Design engineer for the California Amer-
ican Water Small Main/Backyard Main Re-
placement Program for the Lincoln Oaks 
Water System. Prepared a Basis of Design 
Report; contacted local city and county offi-
cials for encroachment requirements; coor-
dinated the layout of approximately 15,000 
feet of water main within existing utility cor-
ridors; prepared cost estimates, drawings, 
and specifications; and designed and coor-
dinated with Caltrans for 350 feet of bore 
and jack trenchless construction under In-
terstate 80. 

 Support engineer for the California De-
partment of Corrections and Rehabilitation 
Mule Creek State Prison Wastewater Treat-
ment Plant. Prepared a waste discharge re-
port and water conservation measure re-
port, assembled an operations and mainte-
nance manual for the entire treatment plant, 
and evaluated dam seepage through site 
visits and water samples. 

 Support engineer for the California De-
partment of Corrections and Rehabilitation 
Corcoran State Prison Wastewater Treat-
ment Plant. Quantified the total flow into 
the treatment plant and investigated the 
potential infiltration and inflow (I/I). Site 
evaluations of the prison’s machinery and 
equipment that discharge wastewater and 
flow monitoring data were used to com-
plete the I/I report. 

 Design engineer for the California De-
partment of Corrections and Rehabilitation 
California Men’s Colony replacement of de-
graded sewer laterals. Responsible for gath-

cccarollo" 



Keith T. Corcoran, PE 

 
 

ering necessary permits and easement doc-
umentation, providing alternatives for reha-